TANI—5—Fv h
H {4 B BA B

it

At FE T EFARFICTRIEL T ZS LY,
EUREBIE 2 5K ITHA THSIEEET>TREEL,
AB G LR - CREARTICLT BRA LS,

BEAITE oI, APICRELTIESL,

A ME, TRISRTEMOARMTITAIEETT .
AN—BEEAHRBOBKENRLDIEEICIE. EONMIBEVEITORFERICTERCEZEL,

] AR & | EENAALI—F—Fv b

A 7 | BESEERM

3 — F No. | 15004-AH103

B {4 3R A & M E04261-H14013-00

BREEER Honda +—E X< =2 7/JL S660 DBA-JW5

A —H —EFE | HONDA S660 (DBA-JW5)

TR A | SOTA

F X | 2015/04~2022/03

ARBREI A TIIEERAMBTY, CVTEHIZIEFERMATEEEAS
(A& EER ]

i = | HROAAIL: KKSRIT U UAAILEHEBINV-LET,
s HIRDAAILT 4 )LZ—: [52009-AK005] HKS A AL T 4L R — @68xH65 M20x
P1.5

s MENI O UAAILE: £ 500ml

KEESEMOENXIL, 2024 F7 AREDHLDTY,

WET DECER

\J
0.

B ETNo. B BB EE RAA

3-3. 01 2017/12 R

3-3.02 2018/04 EfmENN EEEEIRIBR

3-3.03 2020/07 SEEIEER

3-3.04 2024/07 RHABTEE

2024 £ 07 A 01 BR1T (REMEE. BHOWTYF - &y—-ITX



EBS

[ZCOHIZ/ AE - BEIZDNT S/ BELEDEE - 1
IN— L) R R v 2
1. /—7)bl\°—“}0)HSl71~L, ............................................... 4
2. 7]—,{)[/74”//)7_7@) }*O)Hﬂﬁ'ﬁ' ..................................... 5
3. 7J—,r)|/7_3_:70)ﬂy1;]-”- ........................................... 6
4. Yh—B—TR—RDEUTF - 6
5. T{)bg_a_ﬂ‘_xo)ﬂ'yﬁ“-}— ......................................... 7
6. /_V)b,{_\yo)ﬂyﬁ-(-’—jgctU&é@]ﬁgﬁ ................................. 8
ESENE |

CDEIX, HKSHA LI —F5—F v FEBEVLITWREEEILIZHYINES ZEVET,
ARERZEZLEICTHEAWNEE, BEEEZRDICRESELEDITKEEZLSHEA LY,

G HETRIIARZIZERE SN TOWEIRABTETY ., RLRITEAL T,
AEFEF T ETOTNDTRA. K<EELE-LETHEEZITOTLESLY,

RE - #MRIZONT |
@ AEFAHMBEZZRICET T T ZE, BEHROCE=ZBE~DREROBEZRAICHILET 518, 5F-
TW=EELWVEEFEZRLTVET,

AHRIEHEERERTT . ARNODEREIITHLEONTLEZELY,

BERXEIE=FN, AR RVHERZMNI. [REALLILICLYZTEEBEFC OV THLE -
BEREEVLIRET,

KEE, FELGCHBRTEIIEDNHYFTDTAREREAEDEEGE THERTFZELY,
AHUBINTEREED. AERD-OFELLERTLHIILAHYET,

B2 EDEE

AETHE, TROLSLGREZHEAL., BEHRADBRLALZEZRLTVET,

EaE EEEXIEREN. REXBESEE B HIBE

FEEXLEREN,. BELESBRNMEEINSES (AE)
FE O BADEORENEEIASEE
WEAMMBE [+, SZREMHAEETER SN -INEE B2 FEHORIER Y
158))

-1- 15004-AH103



IN—Y 1) R b

BE & #%=E e
1 |#a4NW9—Z5—a7 1 T34y b—1&
2 | AANLTALE—TI b 1

3 | AR—H— 1

4 | EF—FRIL+ 1

5 | A4 —F—FR—X No.1 1 90° -180°
6 |AMILI—F—FK—Z No.2 1 90° -90°
1T |24 —F—h—X 1

8 |HwK—RHUvT 2

9 oy 2

10 | AfHRIL + M8-1.25 L=20 1

" | FL—r7yivy— M8 1

12 |RTYUTTvov— W8 1

13 | RAMRIL ~ M4-1.5 L=20 1

14 | FL—Frovyiv— N4 1

15 | RTYUTTvv— M4 1

16 |—EFa1—7 1 L.=500mm
17 | 24597 (F) 10

18 [a=ALL—L 4

19 | EnikEiBAE 1

20 | EnftERBAE 1 xE

15004-AH103




FYRREBEAA-D

EFREER

|
- oy |4 [rele G

) 1 LOFN
|:> AERKOTN

-3- 15004-AH103



1. /J—JLS—YOES L

EEZRODIANNZ. XYy TV—DIAFRFFERMHALTLES Y, DT EFBEFRERTIIE
RBAEICELTHEEZITOTSEZL,

(1) TUDUFAILEHRNTLIEELY,

(2) TVDURAIKESDI—F—&KURLTLIEZSLY,

(8) A=Y —F—HAFABCELUA vEI—U—5—FBMIN LTI,

A UB—=9—5—H4 KA

/ A28 —9—5—H4FB

\§Q§::?\\\\4>9—7—5—ﬁ4P0

1 28—0—35—

(4) MEYFH—F—FR—REMEFR—RY ) v THT
VOVESTI— A=A ThoEALTLKE

AN
(BEALEY)

WIER—RI Y v T /

FEDA—F—FR—X /

(8) AT 4IWE—ZERH LTSS,

—4- 15004-AH103




2. FANLT4IILE—XO 2 FOEWTIT

(1) OUDTIZZUDUAANEELERLTLEELY,
-P9: O vTx 1

(2) AR—H—DEIZO) VT AT TS,
- P3: AR—H—X1

P9

(3)OYUTIZZ oD UM INEEBLERLTLESL,
P9 O Tx 1

(A)AANTALE—T22 FORBIDEIZOY >
JHEBFITTLESL,
P2 AAINNTAIILE—THI R X1

(B) AT ANE—IXVU b AR—HY—Zt>

VALTAS P

- FAINT4ILE—T o FDEIC
AR—H—DEENIETFEY ET,
R RV IEFELEMFREOTLEEL,

.
P9 i
A—RILrEFEALTI U VICRFIFLT
(&L, P3
P4 €A —RIL b %1
P2 £
P4 F:::

15004-AH103




3. AN —Z—aF7DOHHFIT

(1) AA4NVY—5—aF7 %353 2R2T Y3 VIC
EfFFTCIZEL,
- P10: RARIL L M8 x 1
P11 TL—FTvivy—M8x 1
“P12: XTIy v —M8x 1
- P13: RARIL bk M4x 1
P14 TL—+Dwvivy— M4ix1
P15 RTYTTyvy— M4ax A
#E4tr Lo Nem(kgf-m)
A: T=74(1.5)
B: T=12(1.2)
C: T=40(4.1)

C: P13,14,15

B: P10,11,12

4.t —8—h— AT

(1) 1. (4) THMYHLEMEDA—F—FK—X
#70~75mm Ay FLTLEELY,

(2) 4. (1) THY FPLEMEDF—2—K—X
E Pl Or—E—KR—REFAINI—5—2
FICEFIFTLEELY,

“PT: DA —F—FHR—Rx 1
“P8: R—RHU ) wTx1

70~ 75mm
Ay bk

P8

MWMER—RT YT

15004-AH103




(3) MEEDA—R—TKR—REITIUIZ, PTO#
B h—RES ST —4—R4 FIEit S
ITTLEELY, MER—RH Y S

=P8 FR—RJ 1w T x 1

5. ANV I—F— R—ADETIF

(1) 4N —5—HK—KXNo. 1. 4NN —5—HK—ZXNo.2 #F ALY —5—a7.
FANTANA—=T02 MIRFIFLTLIEESLY,
“P5. A A IWNY—F—FR—Z No.1x 1
“P6: AAINY—F—FR—Z No.2x 1
-P18: a=AHILP—ILx 4
VALTAS P
cAZANY—NEFA NI —F—R—ZAD T4 v

T4 T DERAT FEIRATIERALLE S,
AZAVIZHLHNLOHIRE, THhAENELSIZT N
1T T ERMITFTLEEL, P18
s W FOBRICZIEAANI—5—a7 AAMNLT «
WE—T 0 FORABZEZRFELTEAILI—
— R—RADT 4 VT4 T ERFFTTLLIESUY,

FE
@ AMILY—S5—aF7 FAAINTAIINE—TI9 0 rDAZAVEIZO—ILT—TZFHALEWNTLE
S, T—IRIVCUREIZAYRAH, TUDSUNKEBETEIEANHY ET,
QR+ L= R—RICHA ULNOINMEAY NEN EEZHEELTL AL, m—XIZTHh Lhtdirhal
NYUBRH-EE. TV VAAMILRELNBLL, TUDUNBETLIENLAHY FT,

(2) ALY —F—FR—ZNo. 1. TAIWNI—F—FR—KNo, 2 W EEEFHLGNT &
EFHRALT, Z49TAVIERBOLTLLESL,
At Lo Nem(kgf-m)
A AT ANE—T O bDAA E
T=38(3.9)
A AN —5—aF7DAI=FE
T=44(4.5)
-7- 15004-AH103



(B3) AANTANE—IT I FDEUBFRBLTEUA—FRILEZERFEHLTL LY,
#E4tr Lo Nem(kgf-m)
T=45(4. 6)

(4) N IOhYE—FADFFARALT, Y—FFa2—T% 200mm [CPIE>TLFZ &L,
P16: H—EFFa1—T x 1

(5) IR ~=Y—FFa—TJFAAILI—5—F—
RZBA Sy T () THRAFIFTTLIEEL,
PI7: 345w 7 (o) x3

P17

6. /—IL/IN—YDEFTITE K VIRENHEER

(1) FROAAILTAINE—FFAILT 4ILEZ—T9Y MIBRfFIFTLEELY,
D YA 78
HKS A AN T AN EF—DZFERZHETITOHN=LET,

(2) TOCUAAMINEIUDSVIZTEEANTCESLY,
VA TAK IS
"HKS TP oA A IO TERESTTOHLLET,

(3) TUPUAHKESDI—F—ITBEANTLL S,

N =z
‘I (=]
LG

OEFEMEICHO>TITIREZTOTLEEL, AFKEBRNIZITAK > TLDIESR.
AEIET BN HY ET,

ooy

(4) NyTY—DIAFRIEHFERMFIFT TS,

(8) A3 —U—3—BLVA 28—V —5—H4 FA B, CEZRMFIFTTL SN,

(6) TUCUEBBL., BS#E CHRTSCULE) IZUTOHEREZTo>TLEEL,
- TAILRNDEN &,
- AHKDFANEN &,
IV UFAUDREEAOD>TVNENF ANV —DTHERL TS,
A AN —F—FR—AAMEBRICTFH L TR &,

KETEFER TR, BTEIRRAZED THTROHER] (SR> THEBEXRZT O TIEEL,

-8- 15004-AH103




#Aet TvF-H4—-IX
T418-0192 #EE=E L =mdb1L7181
https://www. hks—power. co. jp



OIL COOLER KIT

INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.

Always have access to this manual as well as a factory service manual.

Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT OIL COOLER KIT
PURPOSE AUTOMOBILE PARTS
PART NUMBER 15004-AH103
MANUAL NUMBER E04261-H14013-00
VEHICLE HONDA S660 (DBA-JW5)
ENGINE SO07A
MODEL YEAR 2015/04 - 2022/03
This product is for manual vehicles only. The product cannot be installed on CVT vehicles.
Required parts;
REMARKS » Brand new engine oil: We recommend HKS Engine Oil.
+ Brand new oil filter: HKS oil filter Type 1 (Code No. 52009-AK005) dia. 68 * H65, M20 *
P1.5
 Extra engine oil: Approx. 500 ml
REVISION OF MANUAL
Rev. Number Date Details
3-3.01 201712 1st Edition
3-3.02 2018/04 2 Edition
3-3.03 2020/07 3¢ Edition
3-3.04 2024/07 4" Edition

Published in July, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)




| INDEX

NOTlCE /A-I_I-ENTION / SAFETY PRECAUT'ONS .................................................. 11
PARTS LIST ..................................................................................................... 12
1 . REMOVAL OF FACTORY PARTS ...................................................................... 14
2. |NSTALLAT|ON OF O|L FlLTER MOUNT ........................................................... 15
3. |NSTALLAT|ON OF O|L COOLER CORE ............................................................ 16
4_ |NSTALLAT|ON OF WATER HOSE ................................................................... 16
5. |NSTALLAT|ON OF O|L COOLER HOSE ........................................................... 17
6. REINSTALLATION OF FACTORY PARTS & CONFIRMATION -++:+:+eseseeseeesenenene 18
| NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to use the
tools and equipment necessary to safely perform service operations on your vehicle. This manual assumes that
you are familiar with typical automotive systems and basic service and repair procedures. Do not attempt to carry
out the operations shown in this manual unless these assumptions are correct. Always have access to a factory
service manual. To avoid injury, follow the safety precautions contained in the factory service manual.

| ATTENTION

e This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

e This product is an automobile part. Do not use for any other purposes.

e HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after modification
and/or dismantling of this product.

e This product was designed for installation on a specific factory vehicle.

e The specifications of this product are subject to change without notice.

e The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

[ SAFETY PRECAUTIONS |

The following precautions for use of this product are to prevent possible accidents and/or injuries and for proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

-11- 15004-AH103



PARTS LIST

No. Part Name QryYy Description
1 Oil Cooler Core 1 Bracket is integrated
2 Oil Filter Mount 1
3 Spacer 1
4 Center Bolt 1
5 Oil Cooler Hose No.1 1 90°- 180°
6 Oil Cooler Hose No.2 1 90°-90°
7 Water Hose 1
8 Hose Clip 2
9 O-ring 2
10 Hexagon Bolt M8-1.25 L=20 1
11 Washer M8 1
12 Spring Washer M8 1
13 Hexagon Bolt M14-1.5 L=20 1
14 Washer M14 1
15 Spring Washer M14 1
16 Thermal Tube 1 L =500 mm
17 Cable Tie (M) 10
18 Conical Seal 4
19 Instruction Manual 1
20 Installation Manual 1 The book

_‘] 2_

15004-AH103




Installation Image

Schematic Diagram of Piping

P5 From Radiator
4 N\
- G
‘ —)

Ei:is

To Engine

/

v

=

‘ Oil Flow Direction
=> Cooling water direction

=/

-13- 15004-AH103



1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and disconnect the negative cable from
the battery terminal. Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Drain the Engine ail.
(2) Drain the engine cooling water from the radiator.
(3) Remove the intercooler guide A, B, C, and intercooler.

Intercooler Guide A

/ Intercooler Guide B

/|

Intercooler Guide C

Intercooler

(4) Remove the factory water hose and clip from the engine
and radiator pipe.
(The factory hose clip and water hose will be used later.)

Factory Hose Clip /

Factory Water Hose

(5) Remove the ail filter.

-14- 15004-AH103



2. INSTALLATION OF OIL FILTER MOUNT

(1) Thinly apply the engine oil to the O-ring.
* P9: O-ring %1

(2) Attach the O-ring to the groove of the Spacer.
* P3: Spacer x1

i

P9

(3) Thinly apply the engine oil to the O-ring.
* P9: O-ring x1

(4) Attach the O-ring to the inside of the groove of the Qil Filter
Mount.
* P2: Qil Filter Mount x1

(5) Temporarily attach the Qil Filter Mount and Spacer to the
engine using the Center Bolt.
* P4: Center Bolt x1
NOTE
* The protruding of the Spacer fits the groove of the Qil
Filter Mount.
+ Do not apply the torque yet.

_‘] 5_

o
b
i
e

15004-AH103




3. INSTALLATION OF OIL COOLER CORE

(1) Attach the Oil Cooler Core to the transmission.
* P10: Hexagon Bolt M8-1.25 L=20 x1
* P11: Washer M8 x1
* P12: Spring Washer M8 x1
* P13: Hexagon Bolt M14-1.5 L=20 x1
* P14: Washer M14 x1
* P15: Spring Washer M14 x1
Tightening Torque N-m (kgf-m)
A:T=74(75)

B:T=12(1.2)
C:T=40(4.1)

C:P13,14,15

A B: P10,11,12

4. INSTALLATION OF WATER HOSE

(1) Cut the factory water hose removed in 1. (4) to 70 to 75
mm.

Cut Off
70to 75mm

(2) Attach the factory water hose cutin 4. (1) and the water
hose (P7) to the Oil Cooler Core.
* P7: Water Hose x1
* P8: Hose Clip x1

P7

Factory Water Hose

Factory Hose Clip

P8

_‘] 6_

15004-AH103



(3) Attach the factory water hose to the engine and the water

hose (P7) to the radiator pipe. x

* P8: Hose Clip x1
Factory Hose Clip

—

To Radiator Pipe _Q

5. INSTALLATION OF OIL COOLER HOSE

(1) Temporarily attach the Qil Cooler Hoses No.1 and 2 to the Qil Cooler Core and the Qil Filter Mount.
* P5: Oil Cooler Hose No.1 x 1
* P6: Oil Cooler Hose No.2 x1
* P18: Conical Seal x4

NOTE
* Use the Conical Seal between each attachment point of the

Oil Cooler Hose fitting. Cover the Conical Seal over the

union of the Qil Filter Mount and tighten the fittings so that it \

does not shift. P18
* When tightening the fitting, hold the hexagonal part of the

Oil Cooler Core and Qil Filter Mount.

CAUTION

* Do not use the sealing tape to the unions of the Oil Cooler Core and the Oil Filter Mount. The tape may get inside

and damage the engine.
» Check that the temporarily attached hose does not have any twists or bends. If the hose twists or bends, it may

cause a decrease in the engine oil flow rate and damage to the engine.

(2) Tighten the fitting after ensuring the Oil Cooler Hoses No.1 and 2 have not been contacted with any surrounding

parts.

Tightening Torque N-m (kgf-m)

* The union of Qil Filter Mount
T=38(3.9)

* The union of Oil Cooler Core
T=44 (4.5)

-17- 15004-AH103



(3) Tighten the Center Bolt after adjusting the position of the QOil Filter Mount.
Tightening Torque N-m (kgf-m)
T=45(4.6)

(4) Cut off the Thermal Tube to 200 mm with scissors or cutter knife.
* P16: Thermal Tube x1

(5) Attach the cut Thermal Tube to the Oil Cooler Hose with the
Cable Tie (M).
* P17: Cable Tie (M) x3

N\

P17

6. REINSTALLATION OF FACTORY PARTS & CONFIRMATION

(1) Install the ail filter to the Qil Filter Mount.
NOTE
The use of HKS engine oil filter is recommended.

(2) Add the appropriate amount of the engine oil.

NOTE
The use of HKS engine oil is recommended.

(3) Add the appropriate amount of the engine cooling water to the radiator.

CAUTION

e Release air according to the maintenance manual.
The engine may be damaged if the air has remained at cooling water passages.

(4) Connect the negative terminal to the battery.
(5) Attach the intercooler, intercooler guide A, B, and C.

(6) Start the engine and check the following after warming up.
+ No oil leakage
* No cooling water leakage
+ Check that the engine ail is filled to the predetermined amount using the oil level gauge.
+ Not to the il cooler hose contact with other parts.

* After completing the installation work, be sure to perform the confirmation work according to "Confirmation after
installation" in the Instruction Manual.

-18- 15004-AH103



HKS Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan

https://www.hks-power.co.jp/en/



